
 

REMOVAL OF ALUMINIUM FROM FILTER BACKWASH WATER 

USING ADSORBENTS AND A GEOTEXTILE 

 

by 

 

 

Iffat Jahan 

 

 

 

Submitted in partial fulfilment of the requirements 

for the degree of Master of Applied Science 

 

 

at 

 

 

Dalhousie University 

 Halifax, Nova Scotia  

October 2016 

 

 

 

© Copyright by Iffat Jahan, 2016 

  

 

 



ii 

 

 

 

 

 

 

 

 

Dedicated to My Parents 

Md Fakhruddin 

& 

Mrs. Kamrun Nahar 

 

 

 

 

 

 

 

 

 



iii 

TABLE OF CONTENTS 

 

LIST OF TABLES……………………………………………………………………...vi 

LIST OF FIGURES....................................................................................................vii 

ABSTRACT…………………………………………………………………………....x 
[...]
Table 4-2 Al Removal from FBWW via Adsorbents with pH Adjustment and 1 

mg/L Polymer Addition ......................................................................... 51 

Table 4-3 Comparison of % Al Removal for Influent and Effluent Water 

Quality ..................................................................................................... 73 

Table 4-4 Elemental Composition of Flocs (By Weight) .................................... 76 

Table 4-5       Probable Mechanism Involved and Pathways .................................. 79 

 

 

 

 

 

 



vii 

List of Figures 

 

Figure 1-1 Generation of FBWW in Conventional and Direct Filtration Water 

Treatment Plant (Walsh, 2005) ............................................................. 2 

Figure 2-1 Speciation Diagram for Aluminium (John et al. 2005). ..................... 7 

Figure 2-2 Aluminium Solubility Diagram (John et al. 2005). ............................ 12 

Figure 2-3 Photomicrographs of Various Fabrics Used as Geotextiles (From 

Koerner 1998). ....................................................................................... 15 

Figure 2-4 Typical Geotextile Tube (Bishop Water Technologies Inc., 2013) 16 

Figure 2-5 Typical Geotextile Tube (Smith 2008) ............................................... 20 

Figure 2-6 Fundamental Principles of Geotubes (From Tencate 2007) ........... 21 

Figure 2-7 Rapid Dewatering Test Unit (Tencate 2007) .................................... 24 

Figure 2-8 (a) Prior to Implementation of Geotube Units (b) Working in 

Operation after Geotube Installation (Bishop Water Technologies 

Inc. 2013) ................................................................................................ 25 

Figure 3-1 Process Diagram For the JDKWTP (Adapted from Halifax Water, 

2005) ....................................................................................................... 27 

Figure 3-2 Discharge Of FBWW from the Settling Lagoon (Wood 2014) .... 28 

Figure 3-3 GT500 Engineered Geotextiles .......................................................... 34 

Figure 3-4 Geotextile, Bucket And Funnel Used For the Geotube Dewatering 

Process ...................................................................................................... 40 

Figure 3-5 Flow Diagram Phase-2 .......................................................................... 41 

Figure 3-6 Observation of pH Changes with Time for FBWW (No 

Adsorbent) ............................................................................................... 42 

Figure 3-7 Observation of pH Changes with Time for FBWW after Addition of 

CaO Dosage ........................................................................................... 43 



viii 

Figure 3-8 Observation of pH Changes with Time for FBWW after Addition of 

Fe3O4 Dosage vs. Time ......................................................................... 44 

Figure 3-9 Observation of pH after Addition of MgO Dosage vs. Time ........ 45 

Figure 4-1 Total Al of Influent Water after Treating with MgO Adsorbent 

Without pH Adjustment and Polymer Addition Condition .............. 48 

Figure 4-2 Total Al of Influent Water after Treating with CaO Adsorbent 

Without pH Adjustment and Polymer Addition Condition .............. 49 

Figure 4-3 Total Al of Influent Water after Treating with Fe3O4 Adsorbent 

Without pH Adjustment and Polymer Addition Condition .............. 50 

Figure 4-4 Total Aluminium Conc. Vs Different Dosage of MgO Adsorbent (1 

mg/L Polymer & pH Adjust) ................................................................. 53 

Figure 4-5 Total Aluminium Conc. Vs Different Dosage of CaO Adsorbent (1 

mg/L Polymer & pH Adjust) ................................................................. 54 

Figure 4-6 Total Aluminium Conc. Vs Different Dosage of Fe3O4 Adsorbent (1 

mg/L Polymer & pH Adjust) ................................................................. 55 

Figure 4-7 Total Aluminium Conc. Vs 50/50 Mix of CaO & Fe3O4 Adsorbent 

Dosage (1 mg/L Polymer & Adjusted pH) ........................................ 56 

Figure 4-8 Particulate and Dissolved Al using Fe3O4.......................................... 57 

Figure 4-9 Particulate and Dissolved Al using CaO ............................................ 58 

Figure 4-10 Particulate and Dissolved Al using MgO ........................................... 59 

Figure 4-11 Particulate and Dissolved Al using CaO & Fe3O4 ........................... 60 

Figure 4-12 Total Suspended Solid (TSS) Using CaO Adsorbent ....................... 62 

Figure 4-13 Total Suspended Solid (TSS) Using Fe3O4 Adsorbent ..................... 62 

Figure 4-14 Total Suspended Solid (TSS) Using MgO Adsorbent ....................... 63 

Figure 4-15 Total Suspended Solid (TSS) Using CaO & Fe3O4 Adsorbent ....... 63 

Figure 4-16 Particle Size of CaO Dosage (1 mg/L Polymer & Adjusted PH) .. 65 

Figure 4-17 Particle Size of MgO Dosage (1 mg/L Polymer & Adjusted pH) . 66 



ix 

Figure 4-18 Particle Size of Fe3O4 Dosage (1 mg/L Polymer & Adjusted PH) 66 

Figure 4-19 Particle Size of CaO and Fe3O4 Dosage (1 mg/L Polymer & 

Adjusted pH) ........................................................................................... 67 

Figure 4-20 Zeta Potential of MgO Dosage........................................................... 69 

Figure 4-21 Zeta Potential of CaO Dosage ........................................................... 70 

Figure 4-22 Zeta Potential of CaO and Fe3O4 Dosage ....................................... 70 

Figure 4-23 Zeta Potential of Fe3O4 Dosage ......................................................... 71 

Figure 4-24 Total Aluminium Using CaO and Fe3O4 Adsorbent ......................... 74 

Figure 4-25 TSS Using CaO and Fe3O4 Adsorbent ............................................... 74 

Figure 4-26 SEM Analysis of CaO & Fe3O4 (5 g) Adsorbent .............................. 76 

Figure 5-1 Flow Diagram of Proposed Laboratory Task ................................... 83 

 

 

 

 

 

 

 

 

 

 

 

 

 

file:///C:/Users/iffat.jaha/Desktop/Jahan-Iffat-M.A.Sc-Civil-August%2003_%202016.docx%23_Toc458082420


x 

Abstract 

 

Aluminium present in filter backwash water (FBWW) at the J. Douglas Kline Water Treatment 

Plant (JDKWTP), located in Halifax, Nova Scotia, represents a challenge for environmental 

compliance. The aluminum (Al) concentration in the FBWW sometimes exceeds the provincial 

regulation of guidelines of 184 (µg/L). The utilization of alum (Al2(SO4)314H2O) coagulation 

during treatment operations is the predominant source of this aluminum. The aim of this study 

is to investigate utilizing adsorbents and geotextiles to reduce total and dissolved Al 

concentration and total suspended solids (TSS) in the FBWW. Three adsorbents; calcium oxide 

(CaO), magnesium oxide (Mg0) and ferric oxide (Fe3O4) and several combinations of these 

adsorbents were investigated in the study. In addition, Tencate GT500 woven geotextiles 

were chosen as filter media to remove Al as well as to minimize TSS from the adsorbent-

treated FBWW. An optimal dosage of cationic polymer was also considered to assist with 

the acceleration of floc formation to achieve better removal efficiency. For the testing, 1 

mg/L of cationic polymer was utilized considering both pH adjustment (approx. 6.5) and 

without pH adjustment conditions. Adsorbent dosage was increased stepwise with an addition 

of 0.1~5.0 gm per liter in the FBWW resulting in removal of total Al between 95% to 98% 

using MgO and CaO and around 83~89% using ferric oxide. Reduction of TSS was also 

achieved in these trials. Geotextiles were also used to efficiently remove TSS and removal 

of total Al concentration was found around 95% from these treated FBWWs. An optimal (i.e. 

1 g/L) dosage of a combination of 50/50 mix of CaO and iron oxide adsorbents was found 

to be an effective dosage resulting from the analysis which can be useful for further 

recommendations in future. 

 

 

 



xi 

List of Abbreviations and Symbols Used 

 

 

Abbreviations:  

JDKWTP J.D. Kline Water Treatment Plant 

FBWW Filter Backwash Water 

TSS  Total Suspended Solids 

Al Aluminium 

WHO World Health Organization 

EPA Environmental Protection Agency  

SMCLs Secondary Maximum Contaminant Levels  

NSE Nova Scotia Environment  

DSI Dewatering Solution Inc. 

HBT Hanging Bag Test  

FHT Falling Head Test  

PFT Pressure Filtration Test  

RDT Rapid Dewatering Test 

GRT Gradient Ratio Test 

OPWA Ontario Public Works Association  

APWA American Public Works Association  

ZP Zeta Potential 

ECD Equivalent Circular Diameter 

MFI Micro Flow Imaging 

CaO Calcium Oxide  

MgO Magnesium Oxide 

Fe3O4 Ferric Oxide 

SEM Scanning Electron Microscope  

MFI Micro Flow Imaging 

AOS Apparent Opening Size  

 



xii 

Acknowledgments 

 

At the very outset, with all the impulse of my heart, I would like to express gratitude 

and praise the universal owner, almighty Allah the most beneficent and merciful creator who 

has enabled me to accomplish the project thesis for the fulfillment of the degree of Master 

of Applied Science in Civil Engineering. 

 

 

I wish to express my indebtedness to Dr. Craig Lake, Professor, Dalhousie University, 

Department of Civil and Resource Engineering for his constant supervision, continuous 

guidance, helpful criticism, valuable suggestions and great encouragement given throughout 

the course of this research. I would definitely say without him my research work would not be 

accomplished. I would also like to extend my heartfelt gratitude to Dr. Graham Gagnon, 

professor, department of Civil and Resource Engineering for his continuous guidance and 

support for sharing his valuable ideas and thoughts throughout my research work. 

 

 

My special gratitude to the students and staffs of the water lab, especially Elliott 

Wright and Yuri Park, for their cordial support and encouragement during these experiments. 

 

 

Finally, I wish to thank to my beloved parents and other family members as they 

always inspired me to accomplish my research work during my miserable times. I would like 

to express my deep sense of gratitude to my husband, Md Nur Hossain, for his affectionate 

advice, enthusiasm and undying support during starting of this course to till complete of this 

research. 

 

 



1 

 

1 Chapter 1 Introduction 

 

1.1 Background 

 

The J.D. Kline Water Supply Plant (JDKWSP) in Halifax, Nova Scotia was 

commissioned in 1977 and is operated by Halifax Water. It produces potable drinking 

water with an average discharge of 90 ML/day (Clark 2010). The plant is typically 

operated as a direct or a conventional filtration plant, as shown in Figure 1-1, that supplies 

treated water to the greater urban core of Halifax, Bedford, Sackville, Fall River, Waverly 

and Timberlea (HMC 2009). As summarized by Wood (2014), water from Pockwock Lake 

is used as the source water. This water is characterized by water quality parameters such 

as low pH, low alkalinity, and low turbidity. After screening, the water is sent through three 

pre-mix tanks for pH adjustment up to approximately 10; oxidation (KMnO4) to assist in 

removal of iron and manganese, and then subsequent addition of CO2 to reduce the pH 

back down to about 5.5. Aluminum sulphate (alum Al2(SO4)314H2O) is then added as a 

coagulant. At cold temperatures, a polymer (Magnafloc LT20) is also added during this 

process to improve the floc strength. After flocculation, the water and suspended materials 

are then filtered through eight dual media filters consisting of sand and anthracite. Final 

polishing of the filtered water consists of chlorine addition for disinfection, zinc/ortho 

phosphate addition for corrosion control, sodium hydroxide addition for pH adjustment 

(approximately 7.4) and hydrofluosilic acid addition for prevention of tooth decay (Wood, 

2014). As discussed by Wood (2014), backwashing of the dual media filters requires 

approximately 700,000 L of water which is used to fluidize the filter media and this water 

containing in the filter bed media is called filter backwash water (FBWW). 

 



2 

 

 

Figure 1-1 Generation of FBWW in Conventional and Direct Filtration Water 

Treatment Plant (Vadasarukkai et al. 2011) 

 

The alum added in the treatment process tends to result in elevated levels of 

aluminum in the filter backwash water (FBWW). As a result of this, filter backwash water in 

the treatment plant sometimes contains total aluminium concentrations in excess of the 

provincial regulations, as well as large number of suspended particles (Fanous 2014). 

 

Previous work by Wood (2014) has studied the distribution of Al in the filter 

backwash treatment system and examined the used of polymers for providing treatment of 

Al. No follow up work has been performed since Wood’s study with respect to Al removal 

from FBWW. A literature review of Al treatment in water, to be presented in the next 

chapter, reveals the potential for metal oxides to be used as adsorbents for Al. Adsorbents 



3 

such as magnesium oxide, ferric oxide and aluminium oxide (either individual or in 

combination) offer the potential to remove metals such as Al in wastewater treatment 

operations (Ikari et al. 1979). Once removed, conventional usage of cationic polymer in 

treatment operations can assist as a flocculation aide in particle destabilization and promote 

agglomeration (Stoddart & Gagnon, 2015). Once agglomeration occurs, some form of 

particle/water separation stage (i.e. clarification) would have to be performed.  

Geotubes represent a potential novel way of providing this solid/particle 

separation.  Tencate (2011) describes the usage of geotextile tubes, commonly known as 

geotubes, in many engineering applications, in assisting to separate solids during 

wastewater treatment. The geotextile material serves the function of removal of solids by 

trapping the solids inside the geotube and promoting water to escape. According to Tencate 

(2011), approximately 99% of suspended solids are trapped inside the geotube during 

the process of water recirculation. Geotube dewatering technology is simple and cost 

effective. Most of the publications on geotubes have focused on engineering applications to 

dewater high water content materials including marine sediments, water and wastewater 

treatment sludges, agricultural waste, mine tailings, and chemical and industrial discharges 

(Moo-Young, Gaffney, & Mo 2002). To the author’s knowledge, there are few current 

publications related to low concentration Al removal from FBWW using geotubes.  

 

1.2 Research Objectives 

 

The goal of this research is to examine if same form of combination of adsorbent, 

polymer and geotube solid removal technique can provide a practical solution to removing 

Al from the FBWW at JDKWTP. The secondary objective of this work is to better understand 

the removal mechanisms responsible for these reductions in Al levels in the FBWW. To 

achieve these goals, a bench scale laboratory testing program is performed where three 

adsorbents (CaO, MgO and Fe3O4) have been considered to remove aluminium from 



4 

FBWW. Geotextiles have been chosen as filter media for FBWW treatment and a cationic 

polymer for the flocculation aide. The experiments were conducted to observe the 

performance of the geotube filtration in a small scale laboratory environment, accompanied 

with the usage of the adsorbents and polymer to remove total aluminium and total 

suspended solids (TSS). Various materials engineering techniques were introduced 

throughout this work to further examine the Al removal mechanisms. 

 

1.3 Organization of the Thesis  

 

Organization of this thesis includes five individual chapters which are as follows: 
[...]
Application Category 

Dewatering Dredged materials, sewage sludge, municipal sewage 

sludge, water treatment sludge, animal waste, paper mill 

sludge, fly ash, mine tailings. 

Drainage Runoff Airfield, highways, oil spills, farming. 

Structural Dikes, coastal areas, rivers, wetlands, berms, silt fences. 

Erosion and Scour Protection Bridge piers, tunnels, walls, abutmnets, wind erosion. 

Containment Fine grained dredged material, placement of contaminated 

dredged material, cappings of contaminated material. 

 

2.10 Working Principles of Geotubes 

 

Geotubes, as shown in Figure 2-5, are manufactured by sewing of one or more layer of 

high strength permeable geotextile fabric sheets together to form tubes. These also contain 

number of ports located at the top of the geotube cylinder at discrete intervals. The numbers 

of ports on the geotubes depend on its length; the longer the tube, the more ports required. 

These ports receive the liquid via pumping. Geotubes can be transported to various sites as 

a mobile operation. Once pumping begins, the effluent of interest passes through the pipes, 

through the ports and into the geotube containers. At the same time, the liquid drains from 

the geotube through the small openings in the permeable geotextile fabric while trapping 

the solid particles inside the geotube. The whole process continues until the tube becomes 

full of solids. The pore size of the geotextile tube in relation to the size of the solids is a key 

factor for a successful dewatering process. If the openings are too small, it is difficult to trap 

the solid materials inside the container. Also, if the openings are too narrow, excessive 

pressure might exceed the fabric or seam strength of the geotextiles cause failure (Koerner 



20 

and Koerner, 2006). During pumping, the elevation or height of the tube is usually monitored 

to prevent rupture (i.e, to control overfilling). 

 

Figure 2-5 Typical Geotextile Tube (Smith 2008) 

 

It is possible to fill a geotube to a height of about 70 to 80% of the theoretical maximum 

circular diameter. It depends upon the fill of materials and pumping conditions (Liao 2008). 

When geotubes are filled with granular sands or gravels, (i.e in the case of shoreline 

protection), the drainage capability of the geotube is rapid. However, in the process of 

dewatering of any fine sediments or sludges, the drainage capability becomes slower as 

the fine grained soil builds a filter cake and blocks the pores of the fabric inside the 

geotube.  

 

2.11 Fundamental Principles of Geotube Operation 

 

Geotube dewatering technology fundamentally consists of a three-step process. These steps 

include (1) filling or containment, (2) dewatering, and, (3) consolidation (see Figure 2-6). 



21 

 

 

Figure 2-6 Fundamental Principles of Geotubes (From Tencate 2007) 

 

In the containment stage, polymers are usually mixed with the liquids and the solids to 

improve the solids content and aid in clarifying water for more effective dewatering. High 

water content materials such as fine grained sludge, hazardous contaminated soils, or 

dredged waste materials are hydraulically and mechanically pumped into the geotube 

container under an imposed pressure. As previously discussed, it is essential to maintain the 

pumping rate at a level so as to not exert excessive pressure on the geotube container which 

can cause failure or rupture of the geotextile or seam properties. 

 

In the dewatering phase, excess water drains through the pores of the geotextile tube. The 

fabric properties of the geotextile acts as a filter medium and confines the fine grained 

particles.  The dewatering process results in volume reduction of the contained materials that 



22 

allows the container to be refilled with additional slurry. This process is repeated until the 

tube becomes full with solids. The clear water filtered through the container usually can be 

recycled and reused without additional treatment or for further processing. 

Consolidation is the final stage of the geotube process and occurs predominantly after 

filling. In this stage, consolidation of the particles occurs due to self-weight and consolidation 

water seeps out of the geotube while maintaining the solid particles inside. About 99% of 

the solids are captured in the geotube container. When the entire dewatering process is 

completed and the geotube container is full, the entrapped solid can be deposited at a 

landfill site, used as construction materials or remain on-site depending on the quality and 

composition of the sludge. Familiarity with sludges, pumping operations and hydraulic 

properties of solids is important for a successful dewatering process of geotubes (Tencate 

2007). 

 

2.12 Feasibility Testing for Geotubes 

 

There are numerous test methods commonly used to assess the performance of geotubes. 

The performance tests are associated with the evaluation of the common factors comprising 

of dewatering efficiency and dewatering time (Gaffney et al. 2001; Liao 2008; Huang 

and Koerner, 2005). There are some common and efficient feasibility tests of geotubes 

comprising of the hanging bag test (HBT), the falling head test (FHT), the pressure filtration 

test (PFT), the rapid dewatering test (RDT) and the gradient ratio test (GRT). Rapid 

dewatering test (RDT) is the most common of these tests to assess potential solids removal 

and will be outlined below.  

 

 

 



23 

Rapid Dewatering Test 

 

One of the quickest and efficient test in the dewatering technique is a rapid dewatering 

test (RDT) illustrated in Figure 2-7. The rapid dewatering test on a small scale is employed 

in order to evaluate some of the important parameters such as sludge filtration rates, 

suspended solids, efficiency of the candidate polymer, and selection of filter media, 

dewatering time, and quality of effluent water (Tencate 2007). 

 

The materials of RDT test include a bucket, a funnel, a disk of geotube fabric (GT 500 

fabric), a centimeter scale, a graduated cylinder, a syringe, and a stop watch.  

 

At first, the RDT Test apparatus is assembled with the test kits. A funnel is placed on the top 

of a bucket with a geotextile filter medium inserted in the bottom of the funnel. The 

wastewater is then treated with polymer by using a syringe at pre-selected dosage using 

jar test apparatus. Variation of the polymer dosage can be examined to figure out the 

suitable dosage required for the test solution to form flocs. Vigorous shaking or mechanical 

mixing is essential to invert the neat polymer into solution. Then, the conditioned sludge 

solution is poured through the geotextile GT500 fabric to pass over the funnel and finally 

stored in the bucket while the solids in the solution are trapped on the top of the geotextile 

fabric. 

 

Observations are performed to identify the parameters i.e. filtration rate, dewatering 

capacity and the amount of captured solids at specific time intervals periodically. Initial and 

final total suspended solid, turbidity and contaminant before and after passing the sludge 

through the geotextile are measured to evaluate the performance of dewatering fabric. 

The RDT test is applied and analysed further in the experimental section in this report. 



24 

 

 

Figure 2-7 Rapid Dewatering Test Unit (Tencate 2007) 

 

2.13    Case Histories of Geotubes in Practice 

 

The geotube dewatering technique has a lot of applications which has been practiced in 

a numerous field of case studies. The case study as described below is taken from an 

article from the website of Bishop Water Technologies Incorporation (Bishop Water 

Technologies Inc. 2013). The case study mainly focuses on a problem, its challenges, 

solution, construction and the result as a performance of the study which are described 

and analyzed belows: 

 

The Green Way Pollution control plant in the city of London, Ontario collects sludge from 

five different wastewater treatment plants, produce ashes through the incineration 

process, store in the lagoon and transport them to the disposal sites periodically as shown 

in Figure 2-8(a). But management of excessive ash and the capacity of the disposal sites 

are major challenges with limited options in a cost effective manner.  

 



25 

In 2010, Bishop Water Technologies took an initiative to overcome the overall situation by 

introducing Geotube dewatering technology in a small scale project in the city of London. 

They started working to assess the effective of the geotube technology while maintaining 

ashes through the dewatering process in terms of ease of operation, construction friendly, 

cost effectiveness, less handing time and finally to produce a larger scale of retaining 

solids. Later in late 2010, they started a pilot project using of 30’ in circumference and 

50’ in length Geotube unit was chosen to transfer the ash slurry from the lagoon cells to 

the geotube unit which was laying around the existing lagoon cells to dewater the ash. 

After achieving significant success from the pilot project, a large scale test with an 

advanced methodology and the design of installation was performed. 

 

The installation of the geotube unit was accomplished by choosing a new dimension of the 

geotube unit of 80’ in circumference and 55’ in length, which was constructed with concrete 

cells and jersey barriers, were in use to accommodate the cell segregation as shown in 

Figure 2-8(b). The performance of the geotube unit not only satisfied the desired level but 

also exceeded the desired expectations to some extent. 

 

 

  

 

 

 

 

 

Figure 2-8 (a) Prior to Implementation of Geotube Units (b) Working in Operation 

after Geotube Installation (Bishop Water Technologies Inc. 2013) 



26 

3 Chapter 3 Materials and Methods 

 

This chapter provides an overview of the materials and methods that have been undertaken 

in this research. The overall experimental framework of this project is structured in terms of 

the sample water collection and preparation, experimental set up, general methodologies 

and technical approaches for the analysis of the samples. 

 

3.1  Generation of FBWW from JDKWTP  

 

The source water of the research work is FBWW which was collected from the J. D. Kline 

water treatment plant (JDKWTP), that treats water from Pockwock Lake situated in a 

protected watershed in Halifax, Nova Scotia. The FBWW at this plant is generated from 

the regular backwashing of the filter bed media of the treatment plant operations with the 

purpose to remove solids in the filter media. At the beginning of the water treatment process 

at JDKWTP, the source water is pumped into the treatment facility at a constant flow rate 

through a 1.2 m (48-in.) inlet pipe with a design capacity of about 220ML/day 

(Vadasarukkai et al. 2011). Thereafter, the flow of water is sent into the three rapid mixing 

tanks, in series, for further treatment processes as shown in the process diagram of the 

JDKWTP in Figure 3-1. The water in the treatment facility is treated via screening, 

coagulation, flocculation, dual media filtration and chlorination where alum is added as a 

coagulant aid and polymer (Megnafloc LT20) is added at some point of the winter season 

to increase the floc strength (Wood 2014). The water is then passed into the four identical 

flocculation chambers that include two parallel sets of three stage tanks where the tapered 

hydraulic flocculation process runs. In the next step, the water is then allowed to be filtered 

into the eight dual media filtration units. In this unit, regular backwashing is required to 

remove suspended solids in the filter bed media. The backwashing of the filter bed media 



27 

is accompanied releasing approximately about of 700,000 L of water in the opposite 

direction of the process flow of water to dislodge the particulate materials from the filter 

pores (Wood 2014). This backwashing water is referred as FBWW.  

 

 

 

Figure 3-1 Process Diagram For the JDKWTP (Adapted from Halifax Water, 2005) 

 

This backwash water is then gravity fed to the filter backwash treatment area at JDKWTP. 

The treatment area consists of two lagoons (14000 m3) in parallel followed by a natural 

wetland as shown in Figure 3-1. Overflow weirs are used for both lagoons prior to discharge 

at an outlet chamber. At this point the filter backwash wastewater (FBWW) is then released 

into a natural wetland via a pipe of 3 ft (1m) downstream to a little Pockwock Lake to the 

southwest of the plant which is separated by a controlled dam from Pockwock Lake as shown 

in Figure 3-2 (Wood 2014).  

 



28 

The engineered lagoons are cleared of solid material via transfer to the two drying beds. 

The alum added in the treatment process tends to result in elevated levels of aluminum in 

the filter backwash water (FBWW). Predominantly total suspended solids (TSS) and 

aluminium are of major concern. The FBWW that is eventually discharged into the Pockwock 

Lake, may attain levels of aluminium in excess of the provincial guidelines of 184 µg/L 

(Wood 2014). According to CCME 2004, for aluminium in the FBWW, discharged water 

quality must meet the following criteria: pH must be between 6.5 and 9, Total Al should be 

below 184 µg/L, TSS should be below 25 mg/L and chorine residual must be below 0.002 

mg/L and the discharge should not be toxic to aquatic life. 

In this chapter, several treatment strategies and approaches were trialed for the removal 

of aluminium from FBWW. A description of the materials and methods used in this thesis are 

described below: 

 

 

Figure 3-2 Discharge Of FBWW from the Settling Lagoon (Wood 2014) 

 



29 

3.2 Materials 

 

3.2.1 Filter Backwash Wastewater (FBWW) 

 

Samples of filter backwash wastewater (FBWW) effluent used in this research were 

collected from J. D. Kline Water Supply Plant, operated by Halifax Water. Hereafter, this 

FBWW effluent will simply be referred to as FBWW. Samples were collected from the top 

of the filter at the beginning of a backwash using a 10-gallon bucket. The samples from the 

J. D. Kline water supply plant were collected bi-monthly in sterile 40 L plastic 

containers/jars, and were labeled and stored at room temperature (21˚C ± 1˚C). The 

samples were collected during the fall and winter seasons. In fall season, the total aluminium 

concentration was found to be more (3104 µg/L) compared to winter season (2250 µg/L) 

as summarized as shown in the next chapter. 

 

To prepare the FBWW samples for the experimental program described subsequently, the 

plastic storage containers were homogenized by shaking to ensure that any suspended 

solids in the FBWW were not residing on the bottom of the container. Subsamples from these 

plastic containers were then poured into 1 L jars and passed through a digitally controlled 

ultrasonic cleaner for at least five minutes. This ultrasonic procedure was performed to 

promote the breakdown of larger suspended solid particles when analyzing total and 

dissolved Al concentration of the samples. The FBWW was characterized for the following 

selected parameters: pH, total Al, dissolved Al, total suspended solids (TSS), zeta potential 

(ZP) and particle size in ECD (Equivalent Circular diameter). The methods used to perform 

this testing are summarized below. 

 

 



30 

3.2.1.1 Water Quality Methods Used to Characterize FBWW 

 

(a) Total Al and Dissolved Al Concentrations 

 

For total and dissolved aluminium concentrations presented in this thesis, testing was 

performed at room temperature ranging from (21 ˚ ± 1˚C). For total Al testing, the 

nonfiltered samples were taken into account for the experiments. Both total and dissolved 

Al samples were diluted with 900 Milli-Q water (dilution factor of 10). Testing for dissolved 